IN230300428V03_RO

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTION

1



IMPORTANT SAFETY NOTICE

The bike has been designed for home use only. Please note the following safety
precautions:

1.

w

10.
11.
12.

13.
14.

Read all instructions before assembly & operation. Assemble the bike exactly as per the
instructions contained in this manual.

Check all screws, nuts & other connections before using the bike.

Use the bike only for its intended use as described in this manual.

Use a suitable base, such as a rubber mat, under the bike and keep the area around the bike
clear of dirt and obstacles.

Keep children & pets away from the bike at all times.

Only one person at a time should use the bike. (max weight:110 KG)

Always use the bike on a dry, clear & level surface. Do not use it outdoors or near water or
excessive moisture.

Always remove water or moisture from the bike before & after use.

Keep all hands & feet away from any moving parts.

Do not insert any objects into any of the openings on the bike.

Before using the bike clean it thoroughly, do a comprehensive & proper warm up.

Always wear appropriate workout clothing & shoes when exercising & do not wear robes or
other clothing that could become caught in the bike.

Close supervision is necessary when used by children, invalids or disabled persons.

If dizziness, nausea, chest pains, or any other abnormal symptoms are experienced while
using the bike, STOP the workout at once & CONSULT APHYSICIAN IMMEDIATELY.

WARNING: BEFORE BEGINNING ANY EXERCISE PROGRAM, CONSULT YOUR PHYSICIAN.
THIS IS ESPECIALLY IMPORTANT FOR INDIVIDUALS WITH PRE-EXISTING HEALTH
PROBLEMS. READ ALL INSTRUCTIONS BEFORE USING THE BIKE. WE ASSUME NO
RESPONSIBILITY FOR HEALTH-RELATED INJURIES OR PROPERTY DAMAGE SUSTAINED
BY OR THROUGH INCORRECT OR EXCESSIVE USE OF THIS BIKE.

MAX WEIGHT OF USER: 110 KG




EXPLODED DRAWING




Assembly Instructions

1. Preparatory work
A. Make sure there is enough space before installation.
B. Confirm all the components are ready before installation. (refer to previous product exploded

view which indicates the name and the location of the components).
C. Use the provided tools or the special self-contained tools to install.

2. Assembly instructions

Step 1:

(3 —

@ ) — #26 $16%8.5%1.5 4pes

O H —um 4pcs

#19 M8*62 4pcs

| = 513-14-15 Ipc




Step 2:

Ipc

N

2pcs

WA —— 829 M8*40

(

@ |] ———#23 0 16%08.5%1.5 6pcs

4pcs

#28 M8*16

v

Q

(=
N
LD
i
*
O
—i
(g
(o]
+H

Step 3:

So 1pc




(P —— 425 w42 2505

©) |——H#23 016%68.541.5 2pes

S13-14-15 1pe

O H) —— #9278 2pes

Step4:

wl
“ =
3 <t
~H h Lo
Lo o —
=
= ey <A 3
2 N *
+* E =S —
=2
e
&3
£~
=
| e—

Step 5:




Step 6:

u S5 1pc

MWy ——— #21 M8%15 4pes

@ ))— #26 &16%®8.5%1.5 2pcs

(©) |—#23 016%98.541.5 2pcs

Note: Set the Tension
Control Knob at 1 to
ensure enough wire
length to connect the

Tension Control Wires

(No. 72 and 73).




Step 7:

o

Step 8:

WO ¥ ——  #37 M5%10 2pcs

=

S13-14-15 1pc

$13-14-15 1Ipc




Step 9:

S——— #59 $8%80 Ipc




ADJUSTING THE SADDLE

Pull the Brake handle (49) up to loosen (see Fig 1). Then you can move on the Cushion frame(4)
to find a suitable position. Push the Brake handle (49) down to tighten (see Fig 2).

Fig 1

Fig 2

Hold the Rear Stabilizer (No. 9) and lift the bike until wheels on the Front Stabilizer (No. 3)
touch the ground. Now you can wheel the bike to the desired location.

10




ADJUSTING THE RESISTANCE

Adjust the resistance of the bike using the Tension Control (No. 72). Increase the level of
resistance by turning the tension knob to the RIGHT (clockwise), decrease the level of resistance
by turning the tension knob to the LEFT (counter-clockwise).

ADJUSTING THE HEIGHT AND BALANCE

In order to achieve a smooth and comfortable ride, you must ensure that the bike is stable. If you

notice that the bike is unbalanced during use, you should adjust the end caps located beneath the
Rear Stabilizer (No. 9). To do so, turn it clockwise.

11






Part List

NO. Description QTY | NO. Description QTY
1 Main frame 1 20 Eccentric shaft ¢12*105 1
2 Front post 1 51 Eccentric wheel ¢20*38 1
3 Front Stabilizer 1 o2 Bushing 923X ¢12.2X 11 2
4 Cushion Frame 1 23 Lock washer ¢30X2. 0 2
5 Handle bar 1 54 Idler spacer @16*910. 2*10 1
6 Adjusting tube 1 55 Pulley ©240/J6 1
7 Magnet board 1 56 Foam grip ¢23* 933450 2
8 Idler link 1 57 Rope Set 2
9 Rear stabilizer 1 58 Rear end cap ¢50 4
10 Bolt M6*70 2 59 Plug 1
11 Nut M6 1 60L/R Pedal (1/2") 2
12 Bolt M8*40 7 61 Round end cap ¢25*1.5 2
13 Nylon Nut M8 S13 2 62 Belt 370 Pj6 1
14 Nut M10x1 xH5 2 63 Seat cushion 360*280*40 1
15 Nut M10x1xH4 1 64 Backrest cushion 380%*290*40 1
16 Nylon Nut M10 5 65 Sleeve 2
17 Screw ST4. 2*20 5 66 Cap 60*30*1. 5 2
18 Screw ST4. 2*20 4 67 Cap 50*25*1. 5 1
19 Bol t M8*60 1 68 Plug 12 1
20 Magnetic fix board 4 69 Shell 1
21 Bolt M8*15 4 70 Crank plug 2
22 Bolt M8*45 20 71 Arc idler 43. 5X25 1
23 Washer ¢16*¢8. 5*1. 5 4 72 Tension control wire 280mm 1
24 Washer D8 2 73 Tension control wire 1
25 Bolt M8*42 6 74 55MAX/760mm 2
26 Washer ¢16*¢8. 5*1. 5 6 75 Idler wheel @41 X@p8. 5X 20 1
27 Nut M8 4 76 Brake block 40*38*32 1
28 Bolt M8*16 2 77 EV washer 40*20*3 1
29 Bolt M8*40 4 78 Computer wire 100mm 1
30 Bolt M5*8 2 79 Middle wire 600mm 1
31 Screw M8x38 2 80 Needle sensor wire 500mm 3
32 Screw M5*15 2 81 Domed Cap for M8 Nylon Nut 4
33 Bolt M6*15 1 82 Domed Nut for M6 Nylon Nut 4
34 | Lock Washers for Shafts D12| 1 83 Nylon Nut M6 1
35 Bolt M5*20 1 84 Brake handsets ¢24*7 7*¢12 2
36 Flat Washer D5 2 85 Ten sets shelf 946*8 1
37 Bolt M5*10 2 86 Nut ¢46*12 1
38 Ten sets ¢56*15.5 1 87 Washer ¢46*2 2
39 Crank 140*220, 1/2 1 88 Nut 3273274 1
1 |Fly wheels spacer 16*¢10.| 5 Lock nut 2 46*12 1

2*17 Washer ¢40. 5*3
41 | Tension spring @18X48 ¢ 2 8 90 Slidable Wheel 2
42 Black magnet 40x25x10 1 91 Bolt M6*45 2
43 Round magnet 915X 6 1 92 Screw ST3*10 9

13




Inertia wheel @10* 1
H 25*M10*1*17 ! . Flat Washer D6 !
.5 |External magnetic flywheels| o1 Bad pad Bracket .
¢200*72.5/3Kg Cap 40%25*2.0
46 Bearing 6000Z 1 95 Sleeve 1
47 | Tension spring @18X48 ¢2 1 96 Screw M8*68 2
48 Bolt ¢9.8*6*M8*15 1 97 Flat Washer D6 1
49 Brake handle ¢12*380
BR5901R-2
HARDWARE
Step 1 Step 2

. 00
L

#26 ¢16*98.5*1.5 4pcs

#19 M8*62 4pcs

#27 M8 4pcs

QW]}

#29 M8*40 2pcs

[T

#28 M8*16 4pcs

#23 ¢16*98.5*1.5 6pcs

[

Step 4

@)

#33 M6*15 2pcs #23 ¢16*98.5*1.5 2pcs

= e

#25 M8*42 2pcs #27 M8 2pcs

=
-—
)

#22 M8*45 4pcs

O @

#23 p16*98.5%1.5 4pcs #24 D8 4pcs

S5 1pc

Step 6

$13-14-15 1pc

0p)

#26 ¢16*98.5*1.5 2pcs

#23 2pcs
©16*p8.5*1.5

- S

#21 M8*15 4pcs

14




IN230300428V03_RO

IMPORTANT! PASTRAI ACEST GHID PENTRU REFERINE
VIITOARE | CITII-L CU ATENIE.

INSTRUCIUNI DE ASAMBLARE

85



NOTA IMPORTANTA DE SIGURANA

Bicicleta a fost conceputa exclusiv pentru uz casnic. Va rugam sa respectai urmatoarele
masuri de sigurana:

j. Citii .toa.te in$truciunile Tnainte de asamblare i utilizare. Asamblai bicicleta exact conform
instruciunilor din acest manual de utilizare.

2. Inainte de a utiliza bicicleta, verificai toate uruburile, piuliele i alte conexiuni.

3. Utilizai bicicleta numai in scopul propus, aa cum este descris In acest manual de utilizare.
4. Utilizai o suprafaa adecvata, cum ar fi un covor de cauciuc, sub bicicleta i pastrai zona din
jurul bicicletei fara murdarie i obstacole.

5. inei Intotdeauna copiii i animalele de companie departe de bicicleta.

?igi&ig;l)eta poate fi folosita doar de o singura persoana la un moment dat. (greutate maxima:

7. Utilizai Tntotdeauna bicicleta pe o suprafaa uscata, deschisa i plana. Nu utilizai in aer liber
sau langa apa sau umiditate excesiva.

8. Indepartai Intotdeauna apa sau umezeala de pe bicicletd Tnainte i dupa utilizare.

9. inei toate mainile i picioarele departe de toate piesele in micare.

10. Nu punei obiecte in niciuna dintre deschiderile bicicletei.

11. Tnainte de a utiliza bicicleta, curdai-o bine i efectuai o perioada de Incalzire completa i
adecvata.

12. Purtai intotdeauna haine i incalaminte adecvate in timpul exerciiilor i nu purtai halate de
baie sau alte haine care ar putea ramane prinse in bicicleta.

13. Este necesara o supraveghere atenta atunci cand sunt utilizate de copii, bolnavi sau
persoane cu dizabilitai.

14. Daca apar ameeli, greaa, dureri in piept sau alte simptome neobinuite Tn timpul utilizarii
bicicletei, oprii imediat exerciiile fizice i consultai imediat un medic.

AVERTISMENT: INAINTE DE A INCEPE ORICE PROGRAM DE EXERCIII, CONSULTAI
MEDICUL DUMNEAVOASTRA. ACEST LUCRU ESTE DEOSEBIT DE IMPORTANT PENTRU
PERSOANELE CU PROBLEME DE SANATATE EXISTENTE. CITIl TOATE INSTRUCIUNILE
INAINTE DE A UTILIZA BICICLETA. NU NE ASUMAM NICIO RASPUNDERE PENTRU

DAUNELE ADUSE SANATAII SAU PROPRIETAII CAUZATE DE UTILIZAREA INCORECTA
Eéu EXCESIVA A ACESTEI BICICLETE. GREUTATEA MAXIMA A UTILIZATORULUI: 110

86




~

VEDERE EXPLODATA

87



instruciuni de montare

1. Lucrari pregatitoare

A. Asigurai-va ca avei suficient spaiu Tnainte de instalare.

B. Inainte de instalare, verificai daca toate componentele sunt disponibile. (Consultai desenul
detaliat al produsului anterior, in care sunt indicate denumirile i poziile componentelor).

C. Utilizai instrumentele furnizate sau instrumente speciale independente pentru instalare.

2. Instruciuni de montaj Pasul 1:

(3 —

@ ) — #26 $16%$8.5%1.5 4pes

O B —um 4pcs

#19 M8*62 4pcs

| = 513-14-15 Ipc

88



Pasul 2:

Ipc

N

2pcs

WA —— 829 M8*40

(

@ |] ———#23 0 16%08.5%1.5 6pcs

4pcs

#28 M8*16

Pasul 3:

w
Q
(=
[opN|
L
A omm
*
O
—i
o
(]
¥+

5o 1pc

89



GB[:::]||| ——— #25 M8#42 2pcs

@ ”—#23 $16% 8. 5%1. 5 2pcs

S$13-14-15 1pc

O H) —— #27 ¥8 2pes

Pasul 4:

Pasul 5:

S5 Ipc

w

(=]

j=1
=t
¥
jes]
—]
(]
[
I*

#24 DB 4pcs

H
@ H—#zs $16%$8.5%1. 5 4pcs

O

90



Pasul 6:

u S5 1pc

W ——— #21 M8*15 4pcs

(©) )~ #25 0168485415 2pcs

(©) |——#23 ©16x98.541.5 2pcs

N
gl +]

421|.
|

Nota: reglai maneta de
control al tensiunii la
poziia 1 pentru a
asigura o lungime
suficienta a firului
pentru conectarea
cablurilor de control al
tensiunii (nr. 72 73).

91




Pasul 7:

S13-14-15 Ipc

Pasul 8:

$13-14-15 Ipc

92




Tﬂ S——— #59 $8%80 Ipc

93




ADAPTARE SATELIT

Tragei manerul franei (49) In sus pentru a-l elibera (vezi Fig. 1). Apoi va putei mica pe cadrul
pernei (4) pentru a gasi o poziie potrivita. Apasai manerul franei (49) in jos pentru a-l bloca
(vezi Fig. 2).

Fig. 1

Fig. 2

inei stabilizatorul posterior (nr. 9) i ridicai bicicleta pana cand roile stabilizatorului anterior
(nr. 3) ating solul. Acum putei aduce bicicleta Tn poziia dorita.

94




REGLAJ REZISTENA
Reglai rezistena bicicletei folosind controlul de tensiune (nr. 72).

Cretei nivelul de rezistena rotind butonul de tensiune spre DREAPTA (in sensul acelor de
ceasornic), reducei nivelul de rezistena rotind butonul de tensiune spre STANGA (in sens
invers acelor de ceasornic).

REGLAJUL INALIMII | ECHILIBRULUI
Pentru a va asigura o calatorie lina i confortabila, trebuie sa va asigurai ca bicicleta dvs. este

stabila.

Daca observai ca bicicleta este dezechilibrata in timpul utilizarii, trebuie sa reglai capacele de
capat situate sub stabilizatorul spate (nr. 9). Pentru a face acest lucru, rotii-le in sensul
acelor de ceasornic.

95







Lista de piese

NO. Descriere QTY| NO. Descriere QTY
1 cadru principal 1 50 Eccentrica arbore ¢ 12*105 1
2 Stalp frontal 1 51 Roata excentrica ¢ 20*38 1
3 Stabilizator frontal 1 52 Buca 923X ¢12.2X 11 2
4 Construcia pernei 1 53 aiba de sigurand ¢30X2.0 2
5 Tija de direcie 1 54 Distanier rola de ghidare 16*¢10.2*10 | 1
6 eava regulatoare 1 55 Rola ¢240/J6 1
7 Tabla alba magnetica 1 56 griff @ 23 * ¢33 * 450 2
8 Conexiune Nebun& 1 57 Set de coarde 2
9 Tija de stabilizator spate 1 58 Capac posterior ¢ 50 4
10 urub M6 * 70 1 59 Dor 1
11 Piulia M6 2 | 60LR Pedala (1/2") 2
12 urub M8*40 1 61 Runde Endkappe ¢ 25*1,5 2
13  |Piulia hexagonala din Nylon M8 S13| 7 62 Circumferina taliei 370 Pj6 1
14 Filet M10x1 xH5 2 63 | Perna pentru scaun 360*280*40 1
15 Filet M10x1xH4 2 64 Perna pentru spate 380290 *40 1
16 tift filetat din nailon M10 1 65 Maneci 2
17 urub ST4. 2*20 5 66 Teaca 60*30*1,5 2
18 urub ST4. 2*20 5 67 Teaca 50*25*1,5 1
19 urub M8*60 4 68 Coloana vertebrala 12 1
20 Schema magnetizarii magnetice 1 69 Cochilie 1
21 urub M8*15 4 70 Manson de manivela 2
22 urub M8*45 4 71 |Dispozitiv de tensionare arc ¢43,5X25| 1
23 aiba ¢ 16*98,5*1,5 20 72 Fir de control al tensiunii 280 mm 1
aibi D8 Fir de control al tensiunii 55MAX/
24 4 73 760 mm 1
25 urub M8*42 2 74 Rola de ghidare ¢41Xp8,5X20 2
26 aiba ¢16*98.5*1.5 6 75 Bloc de frana 40*38*32 1
27 Piulia M8 6 76 Maina de spalat EV 40 x 20 x 3 1
28 urub M8*16 4 77 | Cablu pentru computer de 100 mm| 1
29 urub M8*40 2 78 Fir central 600mm 1
30 urub M5*8 4 79 Cablu senzor Nadel 500 mm 1
31 urub M8x38 2 80 Bombare filet. pentru piulia din 3
nailon M8
32 urub M5*15 5 81 Piulia bombata pentru piulia din 4
nailon M6
33 urub M6*15 2 82 Dado din nailon M6 4
aibe de blocare a Panouri cu butoane pentru frane
34 arborelui D12 1 83 ©24%7 T*@12 1
35 urub M5*20 , 84 Zece rafturi Regale ¢46*8 2
36 urub de fixare D5 1 85 Dat ¢46*12 1
37 urub M5*10 2 86 aiba p46*2 1
38 Zece bucai 56 * 15,5 2 87 Cub 32*32*4 2
39 Manivela 140*220, 1/2 1 88 Piulia de blocare 2 ¢46*12 1

97




40 E);scurl distaniere @16*¢10,2 1 89 aiba ©40. 5*3 1
41 |urub de traciune @18X48 @ 2 | 1 90 roata de rulare
42 |Magnet negru 40x25x10 8 91 urub M6 * 45
43 Magnet rotund ¢15X 6 1 92 Vite ST3*10
= inerial * * aiba plata D6
a4 Roata ineriala ¢10*1 25 ] 93 P 4
M10*1*17
45 Aripile magnetice externe ¢ 1 94 Tapierie defecta y
200%72,5/3Kg
46 | Depozit 6000Z 2 95 Capac 40*25*2.0 1
47 | Arc de traciune @18X48 ¢2 1 96 Maneca 2
48 urub ¢ 9,8 *6 * M8 * 15 1 97 urub M8 * 68 1
49 Maner frana ¢ 12*380 1
BR5901R-2
HARDWARE

Step 1

#19 M8*62 4pcs

#27 M8 4pcs

#26 ¢16*¢8.5*1.5 4pcs

Step 2 ﬂ
T —)

#29 M8"40 2pcs

EEEE

#28 M8*16 4pcs

#23 ¢16*98.5*1.5 6pcs

ﬁE

#33 M6*15 2pcs

#25 M8*42 2pcs

)

#23 p16*98.5%1.5 2pcs

im=_ e

#27 M8 2pcs

Step 4 Step 5

(o
GWD
)

#22 M8*45 4pcs

Q) @

#23 p16*98.5%1.5 4pcs #24 D8 4pcs

S5 1pc

S$13-14-15 1pc

Step 6

0y

#26 p16*98.5*1.5 2pcs

#23 2pcs
©16*¢p8.5*1.5

- B

#21 M8*15 4pcs

98




Aosom

100



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58



